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Applicant . Sony Corporation

EUT Description . Personal Audio Docking System

MODEL NO. . RDP-X60iP

FCCID . AKS8RDPX60IP

POWER SUPPLY : DC 20V From Adapter input AC 120V/60Hz
TEST VOLTAGE . AC 100~240V,50/60Hz

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C 2008

The device described above is tested by Audix Technology (Shenzhen) Co., Ltd. to determine the
maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C limits for radiated and conducted emissions.

The test results are contained in this test report and Audix Technology (Shenzhen) Co., Ltd. is
assumed full responsibility for the accuracy and completeness of tests. Also, this report shows that
EUT is technically compliant with FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of Audix Technology (Shenzhen) Co., Ltd.
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1.

SUMMARY OF STANDARDS AND RESULTS

1.1. Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission Test FCC Part 15:15.207 PASS
ANSI C63.10 :2009
FCC Part 15: 15.209
Radiated Emission Test FCC Part 15: 15.247(d) PASS
ANSI C63.10 :2009
Carrier Frequency Separation Test FCC Part 15: 15.247(a)(1) PASS
ANSI C63.10 :2009
. FCC Part 15: 15.215
20dB Bandwidth Test ANSI C63.10 22009 PASS
Number Of Hopping Frequency Test FCC Part 15: 13.247(2)(1)(11) PASS
ANSI C63.10 :2009
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time Test PASS
ANSI C63.10 :2009
Maximum Peak Output Power Test FCC Part 15: 13.247(b)(1) PASS
ANSI C63.10 :2009
Band Edge Compliance Test FCC Part 15: 13.247(d) PASS
ANSI C63.10 :2009
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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2. GENERAL INFORMATION

2.1. Description of Device (EUT)

Product name :  Personal Audio Docking System
Model Number . RDP-X60iP

FCCID : AK8RDPX60IP

Radio :  Bluetooth V2.1 +EDR

Operation frequency : 2402MHz-2480MHz

Modulation :  GFSK, n/4-DQPSK , 8-DPSK
Antenna . Integrated Patch Antenna, 0dBi Gain
Applicant - Sony Corporation
1-7-1 Konan, Minato-ku, Tokyo, 108-0075 Japan
Date of Test . Nov.30~Dec.01, 2010
Date of Receipt : Nov.30, 2010
Sample Type - Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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2.2. Test information

The test software “bluesuite.exe” was used to control EUT work in Continuous TX mode, and
select test channel.

Tested mode, channel, and data rate information
Mode data rate (Mbps) Channel Fr(el\(/l[ﬁ;l)c y
Tx Mode 1 Low :CHO 2402
GFSK 1 Middle: CH39 2441
modulation 1 High: CH78 2480
Tx Mode 3 Low :CH 0 2402
8-DPSK 3 Middle: CH39 2441
modulation 3 High: CH78 2480
Note: n/4DQPSK modulation is same type modulation with 8-DPSK, and
according exploratory test, 8-DPSK will have worse emissions, so the final test
were only performed with GFSK and 8-DPSK modulation.

2.3. Block diagram of connection between the EUT and simulators

AC Mains <+—| Adapter EUT

(EUT: Personal Audio Docking System)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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2.4. Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

Mar.31, 2009 File on
Federal Communication Commission
Registration Number: 90454

Dec. 30, 2009 File on
Federal Communication Commission
Registration Number: 794232

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2009

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Apr. 01, 2010

2.5. Test Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.64 dB (9kHz to 150kHz

3.22 dB(150kHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

4.20 dB (Polarize: V)

4.66 dB (Polarize: H)

Uncertainty for Radiated Spurious
Emission test in RF chamber

2.70 dB(Bilog antenna 30M~1000MHz)

2.27 dB(Horn antenna 1000M~12750MHz)

Uncertainty for Conduction Spurious

. 2.12dB
emission test
Uncertainty for Output power test 0.97 dB
Uncertainty for Power density test 2.21dB
Uncertainty for Frequency range test 1x10”
Uncertainty for Bandwidth test 1x10”
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.3°C
humidity 20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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3.1. Test Equipments

3. POWER LINE CONDUCTED EMISSION TEST

Item| Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHSI10 838693/001 | Dec.18, 09 1 Year
2. L.ILS.N.#1 Kyoritsu KNW-242C 8-1920-1 May.08, 10| 1 Year
3. Terminator Hubersuhner 50Q No. 1 May.08, 10| 1 Year
4. RF Cable Fujikura 3D-2W | LISN Cable 1# [May.08, 10| 1Year
5. Coaxial Switch Anritsu MP59B M55367 May.08, 10| 1 Year
6. Pulse Limiter |Rohde & Schwarz| ESH3-72 100341 May.08, 10| 1 Year
3.2. Block Diagram of Test Setup
PC System Receiver EUT
S~
80cm
80cm
=~
LISN
——
:50Q Terminator
3.3. Power Line Conducted Emission Test Limits
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)

150kHz  ~ 500kHz 66 ~ 56* 56 ~ 46*

500kHz ~ 5MHz 56 46

SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

ECC 1D: AKSRDPX6E0IP, Page 3-2

3.4.

3.5.

3.6.

3.7.

Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. Personal Audio Docking System (EUT)

Model Number : RDP-X60iP
Serial Number : N/A
3.4.2. Support Equipment : As Tested Supporting System Detail, in Section 2.2

Operating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.
3.5.2.Turned on the power of all equipment.

3.5.3.Let the EUT worked in test modes (TX) and measured it.

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#).
The other peripheral devices power cord connected to the power mains through a line
impedance stabilization network (L.I.S.N.#3).This provides a 50 ohm coupling impedance for
the EUT (Please refer the block diagram of the test setup and photographs). Both the AC line
are checked to find out the maximum conducted emission. In order to find the maximum
emission levels, the relative positions of equipment and all of the interface cables shall be
changed according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked. The test result are reported on
Section 3.7.

Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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Data: 10 File: D:DATA2010 REPORTIS'SONYACS1002072R1.EMG (12)
0 Level (dBuY) Date: 2010-12-02

FCCPART 15 C

FCC PART 15 C (AVG)

40
0
A5 2 B 1 2 L 10 20 30
Frequency (MHz)
Jite no lffconduction Data No :10
Di=./hnt. Hio 2010 ENWzZ42C VA
Limit :FCC PART 15 C
Env./Ins. tTemwmp:23! Hurni: 54% Engineer :Leo-Li
ETT :Personal Audio Docking Svstem
Power Rating :DC 20V From Adapter Input AC 120V/60Hz
Test Mode :Tx Mode
N/ tRDP-Ee0O1iP
LTSN Cahle Emission
Mo Freqg Factor Loss Reading Lewvel Limits Margin Remark
[MH=z) [dE) [dE) [dBuV) (dEuV) [dEuWV) [dE)
1 0.17985 o.av 9.88 358.64 45.59 64,49 15.50 Qp
Z2 0.32910 o.av 9,58 Z27.37 37.32 59.47 Z2.15 )
3 Z.986 o.av 9,92 14.59 z4.58 Eg.00 31.12 o)
4 8.986 0.14 9.98 20.92 31.04 60.00 28.96 o
5 20.985 o.47 10.09 17.30 Z27.86 &0.00 3z2.14 o
& Z6.985 0.72 10.14 Z0.53 31.39 &0.00 Z8.61 o)

Pemarks: 1.Emission Lewvel=LI3N Factor+Cable Loss(Include 10dE pulse limit)
+Reading.
2.If the average limit i=s met when useing a quasi-peak detector.
the EUT shall be deewed to mweet hoth limits and measurement
with average detector 1s unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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40

Dis.

Envw.
EUT

M/N

Data:
0 Level {dBuv)

Femarks:

9

File: D:'DATA2010 REPORT'S'SONTACS 100207 2R1.EMG {12)

Date: 2010-12-02

FCCPART 15 C

FCC PART 15 C {AVG)

A5 .2

3ice no

FAnt.

Limit

FIn=.

Power Rating
Teszt HMode

Freg
[(MH=z)

0.17985
0.35395
2.984
5.986
20.985
Z6.985

A 1 2 5 10
Frequency (MHz)

1lffconduction Data HNo =]

H 2010 EWMWzZ42C VB

tFCC PART 15 C

tTemp:23! Humi: 54% Engineer :Leo-Li
:Personal budio Docking Svystem

:DC Z0V From Adapter Input AC 120V/60HE=

+Reading.
2.If the average liwit is mwet when useing a quasi-peak detector.

the EUT shall be deemmed to meet both limits and measurement

with average detector 15 unnecessarvy.

20 Jo

Remark

1 Tx Mode
:RDP-XE01P
LISN Cable Emission
Facrtor Lo=s= Reading Level Limit= Margin
(dE) (dE) [dBuv) [dEuv) [dEuv) [dE)
0.05 9.85 40.04 49.97 64.49 14,52
0.0o7 9.85 29.13 39.05 558.75 19.67
0.0s8 9.8z 15.58 25.58 56.00 30.42
o.17 9.95 21.10 31.25 60,00 28.75
0.41 10.09 16.54 27.34 60,00 32,66
0.60 10.14 Z0.82 31.56 g0.00 25.44

l.Emiszion Lewvel=LISN Factor+Cable Loss(Include 104E pulse limit)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332




4UDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC I1D: AKSRDPX60IP Page 4-1
4. RADIATED EMISSION TEST
4.1. Test Equipment
Frequency rang: 30~1000MHz
Item |Equipment Manufacturer Model No. |[Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Dec.05,09 |1 Year
2 EMI Spectrum |Agilent E4407B MY41440292 |May.08, 10 |1 Year
3 Test Receiver |[Rohde & Schwarz|[ESVS10  [834468/011 |May.08, 10 |1 Year
4 Amplifier HP 8447D 2648A04738 [May.08, 10 |1 Year
5 Bilog Antenna |Schaffner CBL6111C |2598 Dec.14, 09 |1 Year
6 RF Cable MIYAZAKI 8D-FB 3# Chamber No.1 |May.08, 10 |1 Year
7 Coaxial Switch [Anritsu MP59B M73989 May.08, 10 |1 Year
Frequency rang: above 1000MHz
Item |Equipment Manufacturer |Model No. Serial No. Last Cal. |Cal. Interval
| [Spectrum Agilent E4446A  |US44300459 |[May.08, 101 Year
Analyzer
2 Horn Antenna EMCO 3115 9607-4877 Nov.25,09 |1.5 Year
3 Horn Antenna EMCO 3116 00060089 Nov.25,09 |1.5 Year
4  |Amplifier Agilent 8449B 3008 A00863 |May.08, 10|l Year
5 RF Cable Hubersuhner [SUCOFLEX102 |28620/2 May.08, 10|1 Year
6 |RF Cable Hubersuhner |SUCOFLEX102 |29091/2 May.08, 10|1 Year
4.2. Block Diagram of Test Setup
For frequency range 30MHz-1000MHz
Semi-Anechoic 3m Chamber
Vl iy Antenna Elevation Varies From 1 to 4 m
g
3.0m
| »|
< g
(Reference Point)
EUT
Turn Table
1.5m(L)*1.0m(W)*0.8m(H) —» (Wood) 0.8m
=
Combining Network|[ | AMP | |Spectrum Analyzer| | PC System -
|
Receiver

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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For frequency range 1GHz-25GHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m
la q|
i< >
(Reference Point)
EUT
Turn Table
—_

Combining Network| | AMP | [Spectrum Analyzer| | PC System

Receiver

4.3. Radiated Emission Limit
4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 960MHz 3 74.0 dB(1V)/m (Peak)
54.0 dB(uV)/m (Average)
Remark : (1) Emission level dBuV =20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
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4.3.2. 15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
4.17725 - 4.17775 37.5-38.25 1435-1626.5 9.0-92
420725 - 420775 73-74.6 1645.5 - 1646.5 3-95
6.215-6.218 74.8-752 1660 - 1710 10.6-127
6.26775 - 6.26825 108 -121.94 1718.8 -1722.2 13.25-13.
6.31175-6.31225 123 - 138 2200 - 2300 14.47-14.5
8.291 - 8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29-12.293 167.72-173.2 3332-3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 Q)

All the emissions appearing within 15.205 restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions shall be at least 20dB below the
fundamental emissions, or comply with 15.209 limits.

4.4. EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

4.4.1.Personal Audio Docking System(EUT)

Model Number : RDP-X60iP
Serial Number : N/A

4.4.2.Support Equipment:

4.5. Operating Condition of EUT
4.5.1. Setup the EUT as shown in Section 4.2..

As Tested Supporting System Detail, in Section 2.2.

4.5.2. Turned on the power of all equipment.

4.5.3.Let the EUT worked in test mode (Tx Mode) and tested it.
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4.6. Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emission
level. Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna can
be moved up and down between 1 meter and 4 meters to find out the maximum emission
level. Broadband antenna (calibrated bilog antenna) is used as receiving antenna. Both
horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at IMHz for peak
emissions measurement above 1GHz, and VBW is set at 10Hz, RBW is set at IMHz for
average emissions measurements above 1GHz.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any

emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7. Radiated Emission Test Results
PASS
All the emissions from 30MHz to 25 GHz are comply with 15.209 limits

Note: The points 2402MHz, 2441MHz, 2480MHz are fundamental emissions of device,
and no need to comply with the radiated emissions limit, just for reference in here.

Note: If the PK measured levels comply with average limit, then the average level were
deemed to comply with average limit.
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Frequency: 30MHz~1GHz

Data: 2 File: 2010 Report Data'S'SONYACS1002072R1.EMG (6)
80 Level {dBuVim) Date: 2010-12-01
FCC PART 15 C{3M)
e 1]
40 —,—‘—I
0 30 224, 418. 612. 806. 1000
Frequency (MHz)
3ite no. : 3w Chamber Data no. HE
Dis. / Ant. i S 2010 CELA11ZD Ant. pol. : HORIZCHNTLL
Limit : FCCZ PART 15 C (3M)
Env. / Ins. 1 24*C/56% Engineer : Paul Tian
EUT : Personal Audio Docking 3vstem
Power rating : DC Z0V From Adapter input AC 120VW/60HE
Test Hode 1 Tx Mode
M/M:RDP-EE041P
Ant. Cable Emission
No. Freg. Factor Loss PReading Lewel Limits Margin FRemark
[MH=z) [dB/m) [dE) [dBEuW) [dBuW/m) [(dBuV/m) =1=)1
1 31.940 15.46 0.63 11.29 30.38 40.00 9. 62 QF
2 57,160 7.1l 0.83 14,22 22.21 40.00 17.78 QoF
3 S95.960 10.96 1.08 7.30 189.55 43.50 Z4.15 oF
4 192 .960 Q.82 1.64 4,81 16.27 43.50 Z27.23 QF
5 267.650 13.50 2.28 1.00 1la.78 45.00 Z9.:2:2 QoF
& 755.560 Z0.35 4,72 0.59 25.66 46,00 Z20.34 oF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The ewmission lewvels that are 20dE helow the official
limit are not reported.
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ECC ID: AKSRDPX60IP Page 4-6
Data: 1 File: E:2010 Report Data'S'SONYACS1002072R1.EM& (10)
0 Level {dBuVim) Date: 2010-12-03

FCC PART 15 C {3M)

B

EM

030 224, 418. 612. 806. 1000
Frequency (MHz)
Fite no. t 3m Chawber Data ho. 1
Dis. / Ant. HEel ] 2010 CELG6112D Ant. pol. : VERTICAL
Limit i FCC PART 15 C (3H)
Enwv. / Ins. : 24%C/56% Engineer : Paul Tian
EUT : Personal Audio Docking 3vstem
Power rating : DC 20V From Adapter input AC 1Z20V/60H=z
Test Mode 1 TH Mode
M/M:RDP-XE01P
Ant. Cahle Emission
Mo, Fredq. Factor Losz  Reading Lewvel Limits Margin Eemark
[MH=z) (dB/m) (dE) [dEuV) (dBuV/m) (dBuV/m) 1dE)
1 51.340 Q.04 o.79 6,82 la.65 40.00 £23.35 QoF
2 Z0Z2.660 10.15 1.75 4,17 16.05 43.50 Z27.45 oF
3 299,660 13.90 2.48 3.16 19.54 46.00 ZB.46 QF
4 342.340 14.90 2.686 .24 20.580 45.00 Z5.:20 QoF
5 374.5350 15.55 Z.580 4,45 2Z.83 46,00 23.17 oF
& 755.560 Z0.35 4,72 4,01 29.05 46,00 16.92 oF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The ewmission lewvels that are 20dE helow the official
limit are not reported.
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EUT
FPower
Test mode
W/N

ECC ID: AKSRDPX60IP Page 4-7
Frequency: 1GHz~18GHz
Data: 5 File: E:'2010 report data'S'SONYACS1002072R1.EM6 (38)
Level (dBuVim) Date: 2010-11-30
120
FCC PART 15C PEAK
60
0 1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
Site no. dm Chawber Data no. 5
Dis. / Ant. 3m 3115 (0911) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Leo-Li

Fersonal Audio Docking Svyvstem

DC Z0W From Adapter input AC 120V/E60Hz
SDPSK Z450MH=

RDFP-Ee0iP
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ECC 1D AKSRDPX60IP. Page 4-8
Data: 6 File: E2'2010 report data'S'SONYVACS1002072R1.EMG (38)
120 Level (dBuVam) Date: 2010-11-30
2
FCC PART 15C _PEAK
3
60 FCC PART 15C AV
4
1
0!000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 6
Dis. / Ant. o3m 3115(0911) Ant, pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer : Leg-Li
EUT : Personal Audio Docking 3ystem
Power : DC 20V Fromw Adapter input AC 120V/60H=z
Test mode : BDPSE Z480MHz
M/N : RDP=-XE601iP
Ant. Cable hmp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Remark

(MHz) (dBE/m) (dE) (dEB) [(dBEuv) [dBuV/m) (dBuW/m) (dB)

1 1646.000 27.24 5.99 36.92 43.91 40,22 74.00 33.78 Peak

Z <2480.000 29.49 7.58 36.60 94,63 95.10 74.00 =21.10 Peak

3 4980.000 34.54 10.50 34.95 47.88 58.27 74,00 15.73 Peak

4 49260.000 34.54 10.80 34.95 34,16 44,55 54 .00 9.45 Arerage
Remarks:

1. Emission Level= Antenna Factor + Cable Loss -blmp Factor + Reading.
2. The emission levels that are Z20dE below the official limit are not reported.
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ECC 1D: AKSRDPX6E0IP, Page 4-9

Data: 3 File: E;'2010 report data'S'SONYACS1002072R1.EMG (38)
20 Level (dBuVim) Date: 2010-11-30

ECC PART 15C_PEAK

o Wﬂf

‘&”ﬂﬁpﬂvJ”*urf
uw
ulﬂﬂﬂ 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Zite no. : 3m Chamber Data no. : 3
Dis. / Ant. : 3m 3115(0911) Ant. pol. : VERTICAL
Limit : FCCZ PART 15C PEAK
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Perzonal Audio Docking 3vystem
FPower : DC 20V From Adapter input AC 120V/60Hz
Test mode : BDPSK Z480MHz
M/N : RDP-XE0i1iP
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Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

ECC 1D AKSRDPX60IP. Page 4-10
Data: 4 File: E:'2010 report data\S'SONY\ACS1002072R1.EMG (38)
Level (dBuWim) Date: 2010-11-30
120
1
FCC PART 15C PEAK
60 2
FCC PART 15C AV
0 1000 4400, 7800, 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 4q
Dis. / Ant. Jm 31150911 Ant. pol. @ VERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. Z3WC/54% Engineer : Leo-Li
EUT FPersonal Audio Docking System
Fower DC Z0OWV From Adapter input AC 1Z20V/60Hz
Test mode SDPSK Z450MH=
MM RDFP-Ee0iP
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2430.000 29.49 7.583 36.60 94,54 95.11 74,00 -21.11 Peak
Z 49f60.000 54.54 10.50 34.85 47.10 57.489 74,00 16.51 Peak
3 49g0.000 34.54 10.80 34.95 33.97 44,36 54,00 9. 64 Lverage
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EUT
Fower
Test mode
MM

ECC ID: AKSRDPX60IP Page 4-11
Data: 7 File: E:'2010 report data'S'SONYACS1002072R1.EM6 (38)
Level (dBuVim) Date: 2010-11-30
120
FCC PART 15C PEAK
G0
0 1000 4400. T800. 11200. 14600. 18000
Frequency {MHz)
3ite no. 3m Chamber Dats no. @ 7
Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZOMNTAL
Limit FZC PART 15C FELEK
Emwv. / Ins. ZINC/E4% Engineer Leo-Li

FPersonal Audio Docking System

DC Z0OWV From Adapter input AC 1Z20V/60Hz
SDP3K 2441MHz

RDP-Z601iF
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Page 4-12

Data: 8 File: E:'2010 report data'S'SONYACS1002072R1.EM6 (38)
Level (dBuVim) Date: 2010-11-30
120
2
FCC PART 15C PEAK
60 3
FCC PART 15C AV
4
1
0 1000 4400. T800. 11200. 14600. 18000
Frequency {MHz)
3ite no. 3m Chamber Iats no. @ 8§
Dis. / Ant. 3m 3115 (09211) Ant. pol. @ HORIZOMNTAL
Limit FCC PART 15C FPELE
Emwv. / Ins. ZINC/E4% Engineer : Leo-Li
EUT FPersonal Audio Docking System
Fower DC Z0OWV From Adapter input AC 1Z20V/60Hz
Test mode SDPSK 2441MH=
M/ RDFP-X601P
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) [dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 1gZ9.000 27.15 5.95 36.92 41.60 7.8 74,00 36.22 Peak
Z 2441.000 29.47 7.50 36.61 94.55 95.:24 74,00 -Z21.:24 Peak
3 4832.000 34.41 10.71 35.03 48.34 E&.43 74,00 15.57 Peak
4 4552.000 34.41 10.71 35.03 34.35 44,44 54.00 9.56 byrerage
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.

The ewmission lewvels that are 20dB below the official limit are not reported,
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Data: 9 File: E;'2010 report data'S'SONYACS1002072R1.EMG (38)
20 Level (dBuVim) Date: 2010-11-30

ECC PART 15C_PEAK

el

1000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Zite no. : 3m Chamber Data no. : =
Dis. / Ant. : 3m 3115(0911) Ant. pol. : VERTICAL
Limit : FCCZ PART 15C PEAK
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Perzonal Audio Docking 3vystem
FPower : DC 20V From Adapter input AC 120V/60Hz
Test mode : BDPSK 2441MHz
M/N : RDP-XE0i1iP
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Data: 10 File: E:2010 report data'S'SONYACS1002072R1.EMG (38)
Level (dBuVin) Date: 2010-11-30

120

FCC PART 15C _PEAK
2
60 FCC PART 15C AV
0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 10
Dis. / Ant. o3m 3115(0911) Ant, pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer : Leg-Li
EUT : Personal Audio Docking 3ystem
Power : DC 20V Fromw Adapter input AC 120V/60H=z
Test mode : BDPSE 2Z441MH=z
M/N : RDP=-XE601iP
Ant. Cable hmp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Remark

(MHz) (dBE/m) (dE) (dEB) [(dBEuv) [dBuV/m) (dBuW/m) (dB)

1 2441.000 29.47 7.50 36.61 94,72 95.08 74.00 -21.08 Peak

2 4882.000 34.41 10.71 35.03 47.25 57.34 74.00 16.66 Peak

3 4882.000 34.41 10.71 35.03 34.01 44,10 54 .00 9.90 bverage
Remarks:

1. Emission Level= Antenna Factor + Cable Loss -imp Factor + Reading.
2. The emisszion levels that are 20dB below the official limit are not reportced,
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EUT
Fower
Test mode
MW

ECC 1D AKSRDPX60IP. Page 4-15
Data: 11 File: E:'2010 report data'S'SONYACS1002072R1.EM6 (38)
Level (dBuVim) Date: 2010-11-30
120
FCC PART 15C PEAK
60
01000 4400, 7800, 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 11
Dis. / Ant. Jm 31150911 Ant. pol. @ VERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Leo-Li

Fer=zonal Audio Docking Svystet

DC Z0OV From Adapter input AC 1Z20V/E60Hz
SDPSE Z402MH=

RDFP-X601iFP
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Data: 12 File: E:'2010 report data'S'SONYACS1002072R1.EM6 (38)
Level (dBuVim) Date: 2010-11-30

120

FCC PART 15C PEAK
i
G0
FCC PART 15C AV
01000 4400. T800. 11200. 14600. 18000
Frequency {MHz)
3ite no. i 5w Chawmber Iatsa no. : 1z
Dis. / Ant. HERCH 3115 (09211) Ant. pol. @ VWERTICALL
Limit : FCC PART 15C FPELE
Env. / Ins. : Z23%C/E54% Engineer : Leo-Li
EUT : Personal hudio Docking System
Fower : DC Z0OW From Adapter input AC 1Z20V/60Hz
Test mode : SDPR3K Z40ZMH=
M/ : RDP-Xe0iF
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 Z2402.000 29.44 7.43 3F6.62 95.88 95.13 74,00 0 -22.13 Peak
Z 4504.000 534.30 10.62 35.10 49.05 558.57 74,00 15.13 Peak
3 4804.000 34.30 10.62 35.10 35.00 44,52 54,00 9.18 Lverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,
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Test mode
M/N

: 8DP3K Z402MHz

ECC ID: AKSRDPX60IP Page 4-17
Data: 13 File: E2'2010 report data'S'SONYVACS1002072R1.EMG (38)
Level (dBuVin) Date: 2010-11-30
120
FCC PART 15C PEAK
60 s
0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 13
Dis. / Ant. o3m 3115(0911) Ant, pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / In=. 1 237/ 54% Engineer : Leo-Li
EUT : Personal Audio Docking 3ystem
Power : DC 20V Fromw Adapter input AC 120V/60H=z

RDP-X601iP
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ECC 1D AKSRDPX60IP. Page 4-18
Data: 14 File: E:'2010 report data'S'SONYACS1002072R1.EM6 (38)
Level (dBuVim) Date: 2010-11-30
120
2
FCC PART 15C PEAK
60 3
FCC PART 15C AV
4
1
0 1000 4400, 7800, 11200. 14600. 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. 14
Dis. / Ant. T 3m 31150911 Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : Personal Audio Docking Svystet
Power : DC Z0OV From Adapter input AC 1Z20V/E60Hz
Test mode : BDP3K Z402ZMH=z
M/N : REDP-XGO0iF
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 1595.000 Z26.96 5.88 36.95 41.17 37.06 74,00 36.94 Peak
2 2402.000 29.44 7.43 3F6.62 91.95 9z2.23 74.00 -18.:23 Peak
3 4504.000 534.30 10.62 35.10 45.75 558.57 74,00 15.43 Peak
4 4304.000 34.30 10.62 35.10 34.95 44,77 54,00 9.23 Lverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,
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Test mode
M/N

: GF3K 2402ZMHz

ECC ID: AKSRDPX60IP Page 4-19
Data: 19 File: E2'2010 report data'S'SONYVACS1002072R1.EMG (38)
Level (dBuVin) Date: 2010-11-30
120
FCC PART 15C PEAK
G0
0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 19
Dis. / Ant. o3m 3115(0911) Ant, pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / In=. 1 237/ 54% Engineer : Leo-Li
EUT : Personal Audio Docking 3ystem
Power : DC 20V Fromw Adapter input AC 120V/60H=z

RDP-X601iP
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ECC 1D AKSRDPX60IP. Page 4-20
Data: 20 File: E2'2010 report data'S'SONYVACS1002072R1.EMG (38)
120 Level (dBuVam) Date: 2010-11-30
2
FCC PART 15C PEAK
3
60 FCC PART 15C AV
1
0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 20
Dis. / Ant. o3m 3115(0911) Ant, pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer : Leg-Li
EUT : Personal Audio Docking 3ystem
Power : DC 20V Fromw Adapter input AC 120V/60H=z
Test mode : GFSK Z402MH=z
M/N : RDP=-XE601iP
Ant. Cable hmp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dB) [dBuV) [dBuV/m) (dBuW/m) (dB)
1 1595.000 26.96 5.88 36.95 42,87 38.586 74.00 35.44 Peak
2 2402.000 29.44 7.43 36.62 91.73 91.98 74.00 -=17.98 Peak
3 48504.000 34.30 10.62 35.10 48,68 58.50 74,00 15.50 Peak
4 4504.000 34.30 10.62 35.10 34.85 44,67 54 .00 9.33 Arerage

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -blmp Factor + Reading.
2. The emission levels that are Z20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332




4UDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

EUT
Fower
Test mode
MW

ECC 1D AKSRDPX60IP. Page 4-21
Data: 21 File: E:'2010 report data'S'SONYACS1002072R1.EM6 (38)
Level (dBuVim) Date: 2010-11-30
120
FCC PART 15C PEAK
60
01000 4400, 7800, 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 21
Dis. / Ant. Jm 31150911 Ant. pol. @ VERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Leo-Li

Fer=zonal Audio Docking Svystet

DC Z0OV From Adapter input AC 1Z20V/E60Hz
GFSE Z40ZMH=

RDFP-X601iFP
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ECC ID: AKSRDPX60IP Page 4-22
Data: 22 File: E:'2010 report data'S'SONYACS1002072R1.EM6 (38)
Level (dBuVim) Date: 2010-11-30

120

FCC PART 15C PEAK
60 2
FCC PART 15C AV
01000 4400. T800. 11200. 14600. 18000
Frequency {MHz)
3ite no. i 5w Chawmber Iats no. @ 22
Dis. / Ant. HERCH 3115 (09211) Ant. pol. @ VWERTICALL
Limit : FCC PART 15C FPELE
Env. / Ins. : Z23%C/E54% Engineer : Leo-Li
EUT : Personal hudio Docking System
Fower : DC Z0OW From Adapter input AC 1Z20V/60Hz
Test mode 1 GF3E Z402MH=
M/ : RDP-Xe0iF
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 Z2402.000 29.44 7.43 3J6.62 95.35 95. 60 74.00 -21.80 Peak
Z 4504.000 534.30 10.62 35.10 45.51 55,65 74,00 15.37 Peak
3 4804.000 34.30 10.62 35.10 34.85 44, 57 54,00 9.33 Lverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332



4UDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

EUT
Fower
Test mode
MW

ECC 1D AKSRDPX60IP. Page 4-23
Data: 23 File: E:'2010 report data'S'SONYACS1002072R1.EM6 (38)
Level (dBuVim) Date: 2010-11-30
120
FCC PART 15C PEAK
60
01000 4400, 7800, 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 23
Dis. / Ant. Jm 31150911 Ant. pol. @ VERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Leo-Li

Fer=zonal Audio Docking Svystet

DC Z0OV From Adapter input AC 1Z20V/E60Hz
GFSE 2Z441MH=

RDFP-X601iFP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

ECC 1D AKSRDPX60IP. Page 4-24
Data: 24 File: E:'2010 report data'S'SONYACS1002072R1.EM6 (38)
Level (dBuVim) Date: 2010-11-30
120
1
FCC PART 15C PEAK
60 2
FCC PART 15C AV
0 1000 4400, 7800, 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. @ 24
Dis. / Ant. Jm 31150911 Ant. pol. @ VERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer : Leo-Li
EOT Fer=zonal Audio Docking Svystet
Power DC Z0OV From Adapter input AC 1Z20V/E60Hz
Test mode GFSE Z441MH=
M/N RDFP-X601iFP
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 Z2441.000 29.47 7.50 36.61 946.74 a7.10 74.00 -23.10 Peak
2 4582.000 34.41 10.71 35.03 47.4:2 57.51 74,00 16.49 Peak
3 4582.000 54.41 1o0.71 35.05 34.35 44,44 54,00 9,56 bverage

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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ECC 1D: AKSRDPX6E0IP, Page 4-25

Data: 25 File: EX2010 report data'S'SONY\ACS1002072R1.EMG (38)
Level (dBuVan) Date: 2010-11-30

120

FCC PART 15C PEAK

60 W MWM M‘“ﬁ

MJL,M

uIﬂDD 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. ¢ 3m Chatber Data no. : 25
Dis. / Ant. : 3m 3115(0211) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PEAK
Env. f In=s. : 23%C/54% Engineer : Leo-Li
EUT : Personal Audio Docking 3ystem
Power : DC 20V From Adapter input AC 120V/60Hz
Test mode : GF3K 2441MHz
M/N : RDP-X601iP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

ECC 1D AKSRDPX60IP. Page 4-26
Data: 26 File: E2'2010 report data'S'SONYVACS1002072R1.EMG (38)
120 Level (dBuVam) Date: 2010-11-30
2
FCC PART 15C PEAK
4

60 FCC PART 15C AV
1

0!000 4400, 7800, 11200, 14600, 18000

Frequency (MHz)
3ite no. : 3m Chamber Data no. : 26
Dis. / Ant. o3m 3115(0911) Ant, pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer : Leg-Li
EUT : Personal Audio Docking 3ystem
Power : DC 20V Fromw Adapter input AC 120V/60H=z
Test mode : GFSK Z441MH=z
M/N : RDP=-XE601iP
Ant. Cable hmp. Emission

Freg. Factor loss Factor Reading Level Limits Margin Remark

(MHz) (dBE/m) (dE) (dEB) [(dBEuv) [dBuV/m) (dBuW/m) (dB)

1 1629.000 27.15 5.95 36.92 42.28 38.486 74.00 35.54 Peak

2 <24941.000 29.47 7.50 36.61 94,90 95.26 74.00 =21.26 Peak

3 4882.000 34.41 10.71 35.03 34.48 44,57 54 .00 9,43 bverage

4 4582.000 34.41 10.71 35.03 48.21 58.30 74.00 15.70 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss -blmp Factor + Reading.
2. The emission levels that are Z20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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EUT
Fower
Test mode
MW

ECC 1D AKSRDPX60IP. Page 4-27
Data: 27 File: E:'2010 report data'S'SONYACS1002072R1.EM6 (38)
Level (dBuVim) Date: 2010-11-30
120
FCC PART 15C PEAK
60
01000 4400, 7800, 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 27
Dis. / Ant. Jm 31150911 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Leo-Li

Fer=zonal Audio Docking Svystet

DC Z0OV From Adapter input AC 1Z20V/E60Hz
GFSE Z480MH=

RDFP-X601iFP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC 1D AKSRDPX60IP. Page 4-28
Data: 28 File: E:'2010 report data'S'SONYACS1002072R1.EM6 (38)
Level (dBuVim) Date: 2010-11-30
120
2
FCC PART 15C PEAK
60 4
FCC PART 15C AV
1
0 1000 4400. T800. 11200. 14600. 18000
Frequency {MHz)
3ite no. i 5w Chawmber Iata no. @ 25
Dis. / Ant. HERCH 3115 (09211) Ant. pol. @ HORIZOMNTAL
Limit : FCC PART 15C FPELE
Env. / Ins. : Z23%C/E54% Engineer : Leo-Li
EUT : Personal hudio Docking System
Fower : DC Z0OW From Adapter input AC 1Z20V/60Hz
Test mode 1 GF3K Z450MH=
M/ : RDP-Xe0iF
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 1g46.000 27.24 5.99 36.92 43.60 39.91 74,00 34.09 Peak
Z 2480.000 29.49 7.58 36.60 94,489 95.1¢ 74,00 -21.1¢6 Peak
3 49g0.000 34.54 10.80 34.95 34.28 44, 57 54,00 9.33 Lverage
4 49¢0.000 34.54 10.50 34.95 47.75 558.14 74,00 15.86 Peak

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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ECC 1D: AKSRDPX6E0IP, Page 4-29

Data: 29 File: E:2010 report data'S'SONY\ACS1002072R1.EMG (38)
Level (dBuVim) Date: 2010-11-30

120

FCC PART 15C PEAK

G0

o

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 29
Dis. / Ant. o3m 3115(0911) Ant, pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env. / In=. 1 237/ 54% Engineer : Leo-Li
EUT : Personal Audio Docking 3ystem
Power : DC 20V Fromw Adapter input AC 120V/60H=z
Test mode : GFSK Z480MH=z
M/N : RDP=-XE601iP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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ECC ID: AKSRDPX60IP Page 4-30
Drata: 30 File: E:'2010 report data'S'SONYACS1002072R1.EM6 (38)
Level (dBuVim) Date: 2010-11-30

120

FCC PART 15C PEAK
i
G0
FCC PART 15C AV
01000 4400. T800. 11200. 14600. 18000
Frequency {MHz)
3ite no. i 5w Chawmber Iats no. @ 30
Dis. / Ant. HERCH 3115 (09211) Ant. pol. @ VWERTICALL
Limit : FCC PART 15C FPELE
Env. / Ins. : Z23%C/E54% Engineer : Leo-Li
EUT : Personal hudio Docking System
Fower : DC Z0OW From Adapter input AC 1Z20V/60Hz
Test mode 1 GF3K Z450MH=
M/ : RDP-Xe0iF
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 Z2450.000 29.49 7.583 3J6.60 95.77 95.24 74.00 -2Z2.:24 Peak
Z 49f60.000 54.54 10.50 34.85 45.55 55.97 74,00 15.03 Peak
3 49g0.000 34.54 10.80 34.95 34.70 45.09 54,00 8.91 Lverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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5. CONDUCTED SPURIOUS EMISSIONS
5.1. Test Equipment

Item |[Equipment (Manufacturer |Model No. Serial No. Last Cal. |Cal. Interval

. [pectrumy ent E4446A US44300459 [May.08,10 |1 Year
Analyzer

2. |Attenuator |Agilent 8491B MY39262165 [May.08,10 |1 Year

3. |RF Cable |Hubersuhner [SUCOFLEX102[28618/2 May.08,10 |1Year

5.2. Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the
band that contains the highest level of the desired power, In addition, radiated emissions
which fall in the restricted bands, as defined in §15.205(a), must also comply with the
radiated emission limits specified in 15.209(a).

5.3. Test Procedure
1, Connected the EUT’s antenna port to spectrum analyzer by 20dB attenuator.

2, Measure all the conducted emissions from antenna port by spectrum analyzer as below
set:

RBW=100KHz; VBW=300KHz; Detector: Peak; Sweep time: Auto

Note: The cable loss and attenuator loss were offset into spectrum analyzer as an
amplitude offset.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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ECC 1D: AKSRDPX60IP Page 5-2

5.4. Test result
Test Mode: GFSK
% Agilent L Display

Full Screen

Display Line
—-28.58 dBm
n Off

e, L ” y A i it
I e e l"""I-;‘-"-,-.i't-.._...t-f-lH.-\..,J-‘#A—._-\'""""J"" et '"\""“-""'M"'i"*'r"-"L'-r-"'" e i
_p,._q'..-,... s Lo v SRS A

Limits»

Active Fctn
Position»
Top

Title»

Preferences»

Copyright 2000-20805 Agilent Technologies

- Agilent L Display
Fef 11 dBm Atten 28 dB 5 dBEm Full Screen
Display Line
—-28.28 dBm
On Off
.-#r.,_,-‘n,_n.ﬁr-,._llo'-u.,‘I;u'.I,,_....-u_-._r4-F.'.-"'*1-{""'d\"'L"'"'-.'l'-"""u‘,.n.-.-l-Hr"",a—.r".._1'-_.ﬁ.-,u-""-'--'--Jq.'..i"u-‘I-1-'-4.-.-"“"""”""""
' Limits»

Active Fctn
Position»
Top

Title»

Preferences»

Copyright 2000-2005 Agilent Technologies
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49

458

Test Mode: 8-DPSK
- Agilent

'ef 11 dBm #Atten 20 dB

L T o
O i e T L
LSRN ol ot TR TR

Copyright 2000-20805 Agilent Technologies

R, .
i T T

Copyright 2000-2005 Agilent Technologies

ECC ID: AKSRDPX60IP Page  5-3
Marker
Select Marker
1 2 3 4
Normal
Delta

. | |
e TR TRt PR i

Lty

. i,
r'""'“""L‘-‘-"'""h'“'"-..,,r-""--..-"-"""l"""I il

Delta Pair
{Tracking Ref}
Fef A
Span Pair

Span Center

MHz
Off

More
1 of 2

L Marker
W Select Marker
1 2 3 4
Normal
Delta

Delta Pair

{ Tracking Ref)
Ref A
Span Pair

Span Center

Off

More
1 of 2
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ECC 1D: AKSRDPX60IP Page 5-4

Display
Full Screen

Display Line
-26.33 dBm
On OFf

b .\ e
Pl a0 S VUL W L NN W, o i

Limits»

Active Fctn
Position»
Top

Title»

Preferences»

Display
#Atten 20 dB Full Screen

Display Line
-18.38 dBm
n Off

At
- gt g At A

T e,
PasL oW S

T T

Limits»

Active Fctn

#YBH 366 5w j Position»
Type itude Top
Frag .44 GHz 31
Freq 958 MHz -E7.58 dBm .
Title»
Preferences»

Copyright 2000-20805 Agilent Technologies
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6. CARRIER FREQUENCY SEPARATION TEST

6.1. Test Equipment

Item| Equipment |Manufacturer | Model No. | Serial No. | Last Cal. |Cal. Interval
|| Specttum |y et | E4446A | US44300459 | May.08, 10| 1 Year
Analyzer
2. | RF Cable | Hubersuhner SU;%IZLE 28618/2 May.08,10 1Year
6.2. Limit

Frequency hopping systems shall have hopping channel carrier frequency separated by
a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may
have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of
the 20 dB bandwidth of the hopping channel, whichever is greater, provided the systems
operate with an output power no greater than 125 mW.

6.3. Test Results.

EUT: Personal Audio Docking System
M/N: RDP-X60iP

Test date:2010-11-30 Pressure:100.5 kpa Humidity:53%
Tested by: Paul Tian Test site: RF site Temperature:25 C
Mode Channel separation Conclusion
GFSK 1.00MHz PASS
8-DPSK 1.00MHz PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

ECC 1D AKSRDPX60IP Page 6-2
Mode: GFSK

- Agilent Peak Search

ef 107 dBpY #Atten 10 dB 3 Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Mode: 8-DPSK
- Agilent Marker

a Mkrl Select Marker
1 2 3 4

#Atten 10 dB

Normal

Delta

Delta Pair
{Tracking Ref)
Fef A

Span Pair
Span Center

Off

More
1 of 2
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Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

ECC 1D: AKSRDPX6E0IP, Page 7-1

7. 20 DB BANDWIDTH TEST

7.1. Test Equipment

Item| Equipment | Manufacturer| Model No. Serial No. | Last Cal. |Cal. Interval

1, | Speetum | ilent E4446A | US44300459 |May.08,10| 1 Year
Analyzer

2. | RF Cable | Hubersuhner |SUCOFLEX102| 28618/2 |May.08,10 1Year

7.2. Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in §§ 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates, is
contained within the frequency band designated in the rule section under which the
equipment is operated.

7.3. Test Results

EUT: Personal Audio Docking System
M/N: RDP-X60iP
Test date: 2010-11-30 | Pressure:100.5 kpa Humidity:57 %
Tested by: Paul Tian | Test site: RF site Temperature : 25 °C
Mode Frequency 20dB bandwidth Limit
(MHz) (KHz) (KHz)
2402 848.589 N/A
GFSK 2441 857.327 N/A
2480 851.326 N/A
2402 1210.00 N/A
8-DPSK 2441 1213.00 N/A
2480 1213.00 N/A
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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Test Mode: GFSK
Test Frequency: 2402MHz

# Agilent L Trace
e
Ch Freq 2.402 GHz Trig Free , Trace
Occupied Bandwidth I
Clear HWrite
Max Hold
Min Hold
View
#VBW 188 kHz
Occupied Bandwidth Occ BH % Pur Blank
827.2641 kHz X dB =
Transmit Freq Error z lﬁﬂfl'g
¥ dB Bandwidth ; 0

Copyright 2000-2005 Agilent Technologies

Test Frequency: 2441 MHz
5 Agilent L Freq/Channel

Center Freq

Ch Freq 2.441 GHz Trig Free| 5 14100000 GHz

Occupied Bandwidth

Start Freq
243558000 GHz

Stop Freq
2. 443560000 GHz

CF Step
SO60.000000 kHz
= Huto Man

Freq Offset
A.00000000 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

827.2273 % dB

Transmit Freq Error  -14.:
% dB Bandwidth

Copyright 2080-2005 Agilent Technologies
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Test Frequency: 2480MHz

3 Agilent L Trace
Ch Freq 2.43 GHz , Tracg
Occupied Bandwidth
Clear Write
Max Hold
Min Hold
View
#UEW 188 kHz Sweap
Occupied Bandwidth Occ BH % Pur Blank
828.4256 kHz x dB S -

Transmit Freq Error 1 Hz 1"10{3

¥ dB Bandwidth - 0

Copyright 2000-2005 Agilent Technologies

Test Mode: 8-DPSK
Test Frequency: 2402MHz

5 Agilent L Trace
Ch Freq 2.402 GHz ; Tracg
Occupied Bandwidth
Clear Hrite
Max Hold
Min Hold
View
#UBH 166 kHz e
Occupied Bandwidth Occ BW 7 Pur  99.00 2l
1.1495 MHz % dB
Transmit Freq Error Hz 1"10{3
% ¢B Bandwidth {Hz g
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Test Frequency: 2441 MHz

2 Agilent L Trace
Ch Freq 2.441 GHz . ) Tracg
Occupied Bandwidth I
Clear Write
Fef 11 dBm #Atten 20 dB B
Max Hold
Min Hold
. View
#UBH 166 kHz Sween =
Occupied Bandwidth Occ BH ¥ Pur Blank
1.1547 MH=z x dB 4B |18
Transmit Freq Error 448 Hz 1H°fr§
% dB Bandwidth > i

Copyright 2000-2005 Agilent Technologies

Test Frequency: 2480MHz

2 Agilent L Trace
e
Ch Freq 2.48 GHz Trig Fres|, 1 oC%
Occupied Bandwidth I
Clear Hrite
Max Hold
Min Hold
_ View
#Res T WUBH 100 kHz  Sweer ; (601 pts) g
Occupied Bandwidth Occ BH % Pwr Blank
1.1489 MHz X dB r
Transmit Freq Error ; Hz 1H°fr§
% dB Bandwidth : 0

File Operation Status. A:\SCREN292.GIF file saved
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8. NUMBER OF HOPPING FREQUENCY TEST

8.1. Test Equipment

Item |Equipment |Manufacturer [Model No.  [Serial No. Last Cal.  |Cal. Interval
| [Spectrum )y ent E4446A US44300459 |May.08, 10 |1 Year
Analyzer
2 |RF Cable |Hubersuhner ?([)JZCOFLEX 28618/2 May,08, 10 (1Year
8.2. Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

8.3. Test Result

EUT: Personal Audio Docking System
M/N: RDP-X60iP

Test date:2010-11-30 | Pressure:100.5 kpa Humidity:53%
Tested by: Paul Tian | Test site: RF site Temperature:25 C
Number of channel Limit Conclusion
79 >=15 PASS
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Mode: GFSK
% Agilent L Marker

W Select Marker

Atten 18 dB 1 ; : 4

g Marker Trace
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Mode: 8DPSK
% Agilent L Marker

W Select Marker

Atten 18 dB 1 ; : 4

g Marker Trace
M123

r1I“|

WY

~|1r*|||r|'1

hh“u”””|rﬂd|hhu|lu

) llll ”

|l

Readout,
Frequency

Marker Table
On Off

Marker All Off

More
2of 2

Peak Search

Atten 16 dB 11 dB Next Peak

Next Pk Right

r||'|'|]|IIII|'| rI|I AR LT A ]r|n [1r|f.| |r
i H|“ Mfuuﬁﬂ|w‘UIHqu|H|“”¢hM\“”|ﬂluuu uh””wﬂﬁlu
Next Pk Left

Min Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2
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9. DWELL TIME

9.1. Test Equipment

Item|Equipment | Manufacturer| Model No. Serial No. Last Cal. Cal.
Interval
|| Spectum | ent E4446A | US44300459 | May.08, 10 | 1 Year
Analyzer
2 | RF Cable | Hubersuhner SUCS)I;LEX 28618/2 May,08, 10| 1Year
9.2. Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a
period of 0.4 seconds multiplied by the number of hopping channels employed.

9.3. Test Results

EUT: Personal Audio Docking System

M/N: RDP-X60iP

Test date: 2010-11-30 Pressure:100.1 kpa Humidity:53%

Tested by: Paul Tian Test site: RF site Temperature:25 C
Mode dwell time Limit
DH1 51hops/5s*0.4*79chanels*0.53ms =170.83ms <400ms
DH3 25hops/5s*0.4*79chanels*1.792ms =283.14ms <400ms
DHS5 17hops/5s*0.4*79chanels*2.95ms =316.95ms <400ms

3-DH1 50hops/5s*0.4*79chanels*0.44ms =139.04ms <400ms

3-DH3 25hops/5s*0.4*79chanels*1.7ms =268.6ms <400ms

3-DHS5 17hops/5s*0.4*79chanels*3.05ms =327.69ms <400ms
Conclusion: PASS
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10. MAXIMUM PEAK OUTPUT POWER TEST
10.1.Test Equipment

Item | Equipment |[Manufacturer| Model No. | Serial No. | Last Cal. [Cal. Interval

L. RF Cable | Hubersuhner SUC%IZLEX 28618/2 |May.08, 10 1Year
2. | Spectrum |y ent E4446A | US44300459 |May.08, 10| 1 Year
Analyzer
10.2.Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least
75 non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850
MHz band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band:
0.125 watts.

10.3.Test Procedure

1, Connected the EUT’s antenna port to Spectrum analyzer

2, Set Spectrum analyzer’s RBW=2MHz, VBW=3MHz, measure the PK output power
of device.

Note: The cable loss was offset into measure device as an amplitude offset.

10.4.Test Results

EUT: Personal Audio Docking System
M/N: RDP-X60iP
Test date: 2010-11-30 Pressure:100.3 kpa Humidity:54%
Tested by: Paul Tian Test site: RF site Temperature:25 C
Cable loss: 1dB Attenuator loss: 10 dB Antenna Gain: 0 dBi
Mode CH PK Output power(dBm) Limit (dBm)
CHI1 1.66 30
GFSK CH39 1.55 30
CH79 242 30
CH1 0.73 30
8-DPSK CH39 0.71 30
CH79 1.41 30
Conclusion: PASS
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11.BAND EDGE COMPLIANCE TEST

11.1.Test Equipment

Item |Equipment Manufacturer |Model No. Serial No. Last Cal. |Cal. Interval
], [Spectrum Agilent E4446A US44300459 [May.08,10 |1 Year
Analyzer

2. |Horn Antenna [EMCO 3115 9607-4877 Nov.25, 09 (1.5 Year

3.  |Amplifier Agilent 8449B 3008A02495 |May.08, 10 |1 Year

4. |RF Cable Hubersuhner |[SUCOFLEX102 [28620/2 May.08,10 (1 Year

5. |RF Cable Hubersuhner |SUCOFLEX102 |28618/2 May.08,10 |1 Year

6. |RF Cable Hubersuhner [SUCOFLEX102 |28610/2 May.08,10 |1 Year
11.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

11.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find
out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:
(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO
(b) Average: RBW=1MHz; VBW=10Hz, PK detector, Sweep =AUTO

11.4.Test Results
Pass (The testing data was attached in the next pages.)

Note: If the PK measured levels comply with average limit, then the average level were
deemed to comply with average limit.
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Data:

120

60

0

1 File: E:2010 report data'S'SONYACS1002072R1.EMG (38)

Level (dBuW/imj)

Date: 2010-11-30

FCC PART 15C PEAK
N FCC PART 15C AV
"d‘d
MhHH%uﬁMMHm*MhWMMAWWMWWumNMMMWMWhﬁE
oo lrecpmastis Bty L b g
2478 24844 2490.8 2497.2 2503.6 2510
Frequency (MHz)
3ite no. : 3m Chawber Data no. 1
Dis. / Aint. HECH 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3%C/54% Engineer : Leo-Li
EUT : Perzonal Audio Docking Svstem
Power : DC 20V Frow Adapter input AC 1Z0V/60H:z
Test wode : SDP3E 2450MH=z
M/ : RDP-E6OiF
Ant. Cable bmp. Emi=s=ion
Freg. Factor loss Factor Reading Level Limits Margin ERemark
(MHz) (dE/m) [dE) (dE] [dBuV) [dBuv/m) (dBuVv/m) (dBE)
2480.144 29.49 7.58 36.60 94.93 95.45 74.00 -21.45 FPeak
2483.500 29.49 7.58 36.60 50.67 51.14 74.00 ZZ.86 Peak
Z500.000 z9.50 7.62 36.60 45,20 45.72 74,00 Z8.28 Peak

Retnarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The ewission lewels that are 20dB below the official limit are not reported.
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Data: 2 File: EX2010 report data'S'SONYACS1002072R1.EMG (38)

120 Level (dBuVim) Date: 2010-11-30

FCC PART 15C PEAK
60
FCC PART 15C AV
e
%M*&hmA#wdMvwwMmwwuNuJwmwmu4wwmmhdihmuwmnumwawﬂwmmemwmﬁ
024?3 24844 2490.8 2497.2 2503.6 2510
Frequency (MHz)
Fite no. I 3m Chamber Data no. @ 2
Di=s. / Aint. HICH 3115(0911) Ant. pol. : VERTICALL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : Leo-Li
EUT : Personal Audio Docking 3ystem
FPower : DT Z0OV From Adapter input AC 120V/c60He
Test mode : SDP3EK Z450MH=
MM : RDP-Eg0iF
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) [dBE) (dE] [dBuV) (dBEuV/m) (dBuVW/m) (dE)
z4380.144 z9.49 7.58 36.60 94.53 95.05 74.00 -z1.05 Peak
2z Z483.500 z9.49 7.58 36.860 E50.04 E0.51 74,00 23.49 Peak
3 Z500.000 z29.50 7.862 36.60 44,65 45,17 74,00 Z8.83 Peak
Retnarks:

1. Emission Lewvel= Lntenna Factor + Cable Loss —lwp Factor + Beading.
2. The ewission lewvels that are 20dB below the official limit are not reported.
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Data: 15 File: E:2010 report data'S'SONYACS 1002072R1.EM6 (38)
Level (dBuVim) Date: 2010-11-30
120
4
FCC PART 15C P
60

FCC PART 15¢] v

02310 2328.8 2347.6 2366.4 2385.2 2404
Frequency (MHz)

Fite no. 3m Chamber Data no. @ 15

Di=s. / Aint. 3m 3115(0911) Ant. pol. : HORIZCONTAL

Limit FCC PART 15C FERE

Env. / Ins. 23*C/54% Engineer : Leo-Li

EUT Perszonal Audio Docking 3ystem

FPower D Z0VW From Adapter input AC 120V/60Hez

Test mode SDP3K Z40ZMH=

MM RDP-ZE01iP

Ant. Cable Amp. Emission

Freg. Factor loss Factor Reading Level Limits Margin Eemark

(MHz) (dB/m) [dBE) (dE) [dBuV) (dBEuV/m) (dBuVW/m) (dE)
1 2349.292 z9.41 7.31 36.63 46.90 46,99 74,00 z7.01 Peak
2 Z390.000 z9.44 7.39 36.62 44,48 44,569 74,00 z29.31 Peak
3 zZ400,.000 z9.44 7.43 36.62 E57.52 &57.77 74,00 16.23 Peak
4 Z2401.932 29.44 7.43 36.62 91.93 92.18 74.00 -18.18 Peak

Bemarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + BReading.
Z. The ewission lewvels that are Z0dE below the official limit are not reported.
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Data: 16 File: E:2010 report data'S'SONYACS1002072R1.EMG (38)
Level (dBuvV/m) Date: 2010-11-30
120
4

FCC PART 15C PHA

J

FCC PART 1 5[‘[ AN

60

2
LR Y L P I e S R RS PR PRI B M I UR L PN TR

02310 2328.8 23476 2366.4 23852 2404
Frequency (MHz)

Jite no. I 3m Chamber Data no. @ 15

Dis. / Ant. HECH 3115(0911) int. pol. : VERTICALL

Limit : FCC PART 15C PELE

Env. / Ins. : Z3*C/54% Engineer : Leo-Li

EUT : Perzonal Audio Docking Svstem

Power : DC 20V Frow Adapter input AC 1Z0V/60H:z

Test wode : SDP3E 240ZMH=z

M/ : RDP-EgOiF

Ant. Cable Amp. Emiz=ion

Freg. Factor loss Factor Reading Level Limits Margin ERemark

(MHz) (dB/m) [dE) [dE) [dBuV) [dBuv/m) (dBuV/m) (dB)
1 2345.062 29.41 7.31 36.63 47.66 47.75 74,00 Z6.25 Peak
Z Z390.000 z9.44 7.39 36.562 45,30 45,51 74,00 Z5.49 Peak
3 Z400,.000 z9.44 7.43 36.62 60.53 60.78 74,00 13.z22 Peak
4  Z402.,120 29.44 7.43 36.62 95.43 95,68 74.00 -21.68 Peak

Bemarks:
1. Emission Level= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The emwission levels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10332
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Data: 18 File: E: 2010 report data'S'SONYACS1002072R1.EM6 (38)
Level (dBuWin) Date: 2010-11-30
120
4
FCC PART 15C P
60 ]

FCC PART 15(] Al

SN A AU B A

l32319 2328.8 2347.6 2366.4 2385.2 2404
Frequency (MHz)

3ite no. 3m Chatrber Data no. @ 13

Di=s. / Ant. 3m 3115(0911) Ant, pol. : HORIZOMNTAL

Limit FCC PART 15C FPELE

Env. / Ins. 23%C/54% Engineer : Leo-Li

ETT Personal Audio Docking System

FPower DC 20V From Adapter input AC 120V/60H=

Test mode GFSE 2402MH=

M/H ROP-Z&01iP

Ant. Cable bmp. Emission

Freq. Factor loss Factor Reading Lewvel Limit=s Margin ERemark

{MHz) (dB/m) [dE) (dE) [dBuW) (dBEuW/m) (dBuVs/m) (dE)
1 Z2352.112 29.42 7.31 36.63 46.03 46.13 74,00 27.87 Peak
2 2390.000 29.44 7.39 36.62 44.41 44.62 74,00 29.358 Peak
3 2400.000 29.44 7.43 36,62 55.40 55.65 74,00 15.35 Peak
4  2402.120 29.44 7.43 36,62 91.63 91.88 74,00 -17.88 Peak

Bemarks:

1. Emission Level= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission lewvels that are Z0dE below the official limit are not reported.
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Data: 17 File: E:2010 report data'S'SONYACS 1002072R1.EM6 (38)
Level (dBuVim) Date: 2010-11-30
120
4
FCC PART 15C PEAK
60 FCC PART 1 5;1 AN

N Lo STV PN TP, SIS S PR RS EIRL

1 2

02310 2328.8 2347.6 2366.4 2385.2 2404
Frequency (MHz)

Fite no. 3m Chamber Data no. @ 17

Di=s. / Aint. 3m 3115(0911) Ant. pol. : VERTICALL

Limit FCC PART 15C FERE

Env. / Ins. 23*C/54% Engineer : Leo-Li

EUT Perszonal Audio Docking 3ystem

FPower D Z0VW From Adapter input AC 120V/60Hez

Test mode GF3K 2402MH=

MM RDP-ZE01iP

Ant. Cable Amp. Emission

Freg. Factor loss Factor Reading Level Limits Margin Eemark

(MHz) (dB/m) [dBE) (dE) [dBuV) (dBEuV/m) (dBuVW/m) (dE)
1 2373.920 z29.43 7.35 36.62 46.95 47.11 74,00 Z6.89 Peak
2 Z390.000 z9.44 7.39 36.62 46.50 46,71 74,00 27.29 Peak
3 Z400,.000 z9.44 7.43 36.62 62.46 6z2.71 74,00 11.29 Peak
4  Z402.120 29.44 7.43 36.62 95,71 95.958 74.00 -21.98 Peak

Bemarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + BReading.
Z. The ewission lewvels that are Z0dE below the official limit are not reported.
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Data: 32 File: E:'2010 report data'S'SONYACS1002072R1.EMG (38)
120 Level (dBuVim) Date: 2010-11-30
1
FCC PART 15C_PEAK
60 FCC PART 15C AV
Tend

WWMMW

024?3 24844 2490.8 2497.2 2503.6 2510
Frequency (MHz)

Site no. : 3m Chamber Data no. : 32

Di=., / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C FPEAK

Env., / Ins. : 23*C/54% Engineer : Leo-Li

EUT : Personal Audio Docking System

Power : DC 20V From Adapter input AC 120V/60Hz

Test mode : GFSK 2480MH=z

M/N : RDP-X60iP

Ant. Cable Amp. Emission

Freg. Facrtor loss Factor Reading Level Limits Margin Remark

{MHz) (dB/m) (dB) (dB) [dBuV) (dBuV/m) (dBuV/m) (dE)
1 2480.144 29.49 7.58 36.60 94.27 94,74 74,00 -20.74 Peak
£ 24B83.500 29.49% 7.58 36.60 50.00 50.47 74,00 23.53 Peak
3 2Z500.000 29.50 7.62 36.60 44.07 44,59 74,00 29.41 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that are 20d4dB below the official limit are not reported.
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Data: 31 File: EX2010 report data'S'SONYACS1002072R1.EMG (38)

120 Level (dBuv/im) Date: 2010-11-30

FCC PART 15C PEAK
60
FCC PART 15C AV
Vet
NkMwuhwAmMMwnmﬂwqumm4m«mﬂwmdhmhuwm§
R Lty ST
024?3 24844 2490.8 2497.2 2503.6 2510
Frequency (MHz)
Jite no. I 3m Chamber Data no. @ 31
Dis. / Ant. HECH 3115(0911) int. pol. : VERTICALL
Limit : FCC PART 15C PELE
Env. / Ins. : Z3*C/54% Engineer : Leo-Li
EUT : Perzonal Audio Docking Svstem
Power : DC 20V Frow Adapter input AC 1Z0V/60H:z
Test wode : GFSK Z450MH=
M/ : RDP-Ze0iF
Ant. Cable Amp. Emiz=ion
Freg. Factor loss Factor Reading Level Limits Margin ERemark
(MHz) (dB/m) [dE) [dE) [dBuV) [dBuv/m) (dBuV/m) (dB)
1 2480.144 z9.49 7.583 36.60 94,95 95.42 74.00 -z1.4:Z2 Peak
Z =Z4583.500 z2z9.49 7.558 36.80 50.11 E0.55 74,00 Z23.4:z2 Peak
3 Z500.000 z29.50 7.82 36.60 45,13 45.65 74,00 Z8.35 Peak
FEemarks:

1. Emission Lewvel= Lntenna Factor + Cable Loss —lwp Factor + Beading.
Z. The ewission lewvels that are Z0dE below the official limit are not reported.
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12. ANTENNA REQUIREMENT

12.1.STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

12.2. ANTENNA CONNECTED CONSTRUCTION

The antenna used for this product is a integral Patch antenna that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of
this antenna is only 0dBi.
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13.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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